ELECTRONICS TESTING CENTER, TAIWAN
ADDRESS: NO.8 LANE 29, WENMING RD., LESHAN TSUEN,

E I ' GUISHAN SHIANG, TAOYUAN COUNTY 33383, TAIWAN
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TEST REPORT

Ind. Ser. No. © 07-05-VAA-053

Applicant * GOLD APOLLO CO.,LTD.

i Rm 1,3th FI.,No.77,Sec.1, Hsin Tai Wu Rd., Hsi-Chih,
Taipei Hsien, Taiwan,R.O.C.

Commodity * PAGER

Model : VP-200

Quantity © 2 sets

Date of Receipt © May, 16,2007

Date of Testing © May,23,2007

Test specification - According to Applicant's Spec.
(IEC60529 Edition 2.1 2001-02)

Ambient Environment : Temp.24£2°C, RH 65%f1%

Testing Item - IP54

Test condition & result :  See the following sheets & Pass

The test results relate only to the items tested.

The report shall not be reproduced except in full without the written ;S%P ff’k ?% ject nics
Testing Center, Taiwan. o J zﬁ*ﬁ%f— &
This inspection has carried out to the best of our knowledge and ablllt \ g@g r fg\_\@ sibility
is limited to the exercise of reasonable care, this certification is not mtended t(%‘ﬁé{j,j‘ /e the

sellers from their contractual obligations.
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Tested by : g; 5 (Z/W Approved by j/ MJ / / A
{1 (’”

Shihfan Liao Henry Cheng
Engineer of Section Manager of
Product Safety Testing Product Safety Testing
Department Department
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Testing Item : IP54

Testing Conditions :
IPX4 :

(1) The tube is caused to oscillate through an angle of
almost 360°180° on either side of the vertical the
time for one completeoscillation (2x360°) being
about 12s.

(2) Mean flow rate per hole gv1=0.07 I/min.

(3) The duration of test is 10 min.

Sample No. Model No.
1 VP-200
IPSX :

(1) Enclosures where no pressure difference relative to
the surrounding air is present.
(2) The total duration of test is 8 hr.

Sample No. Model No.

2 VP-200

Testing Result :

Request/Experiment Results Remark

After testing in accordance with appropriate 1.No ingress of water
requirements of IEC60529 14.2.4 the enclosure | was found inside. IPX4
shall be inspected for ingress of water. 2 Working in normal

function.
After testing in accordance with appropriate 1.No ingress of dust
requirements of IEC60529 13.4 and 13.5 the was found inside. IP5X
enclosure shall be inspected for ingress of dust. |2 Working in normal

function.
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Model : VP-200
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IPX4 Test (Sample NO.1)
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No ingress of water was found inside (Sample No.1)
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No ingress of water was found inside (Sample No.1)

IP5X Test (Sample NO.2) ‘\




Ind. Ser. No. : 07-05-VAA-053

TEST REPORT

e o o ok ok e skoR ok ok ok ok ok S ok e ok sk kR ok ok ok ok ok 3k 3k ok ok ook ok Sk R ok o 3k K oK oK ok sk ok kSt ok ok ok sk ok ok sk ok sk sk skt sk ok ok sk sk ok sk kol sk skt ok ok ok ok ok ok ko sk sk skokokok

No ingress of dust was found inside (Sample No.2)
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No ingress of dust was found inside (Sample No.2)




